
 

 

 

 

 

     TEST REPORT 

Name Of Sample: CALCIUM CHLORIDE DIHYDRATE  DATE: 01-02-2023 

    PURE MATERIAL 

Batch NO: NIL 

Lot Quantity: 9500 Kgs 

Description: White Crystalline Material 

 

Sn No Tests Result Specifications 

1 Description White Crystalline 
Hygroscopic Powder 

Matches 

2 Assay 98.5% 97 – 103 % 

3 Identity Passes Test Passes Test 
4 Clarity of Solution Passes Test Passes Test 

5 Insoluble matter 0.001% Passes 
6 pH 5% solution 7.1 4.5 – 8.5 

7 Sulphate ( SO4 ) Passes ≤ 0.005% 

8 Heavy Metals Passes ≤ 0.0005% 
9 Fe Iron Passes ≤ 0.001% 
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